


* Switch Support Plate (#16) only used with old disconnect style.

Belt Drive - Curb Mounted - Up Blast Utility Set - 1 of 2

** CASRE13, 15 BD/BDHP  with old Disconnect style use (2) UCP204-12-AH-SP4 bearings (3/4" diameter)and CASRE1315BEARPLATE ;Old Shaft & Wheel P/Ns are below:
CASRE13BD: F2180013CASRE, F8010013;   CASRE13BDHP: F2180013, F8010014BDHP;   CASRE15BD: F2180015CASRE, F8010015;   CASRE15BDHP: F2180015CASREHP, F8010016

Item # Description Of Parts 13 - 13HP # 15 - 15HP # 18 - 18HP # 20 - 20HP # 24 - 24HP #

1 Base F8040013 1 F8040015M 1 F8040018M 1 F8040020 1 F8040024 1

2 Spun Baffle F5020013M USBI 1 F5020015M USBI 1 F5020018M USBI 1 F5020020M USBI 1 F5020024M USBI 1

3 Bottom Scro ll CASRE13BOTSCROLL 1 CASRE15BOTSCROLL 1 CASRE18BOTSCROLL 1 CASRE20BOTSCROLL 1 CASRE24BOTSCROLL 1

4 Top Scro ll CASRE13TOPSCROLL 1 CASRE15TOPSCROLL 1 CASRE18TOPSCROLL 1 CASRE20TOPSCROLL 1 CASRE24TOPSCROLL 1

5 Wrapper CASRE13WRAPPER 1 CASRE15WRAPPER 1 CASRE18WRAPPER 1 CASRE20WRAPPER 1 CASRE24WRAPPER 1

6 Scro ll Ring CASRE13SUPRING 1 CASRE15SUPRING 1 CASRE18SUPRING 1 CASRE20SUPRING 1 CASRE24SUPRING 1

7 Scroll Supports A CASRE13SCROLLSUP 4 CASRE15SCROLLSUP 4 CASRE18SCROLLSUP 4 CASRE20SCROLLSUP 5 CASRE24SCROLLSUPA 4

8 Scroll Supports B CASRE24SCROLLSUPB 2

9 Scro ll Bracket P late (Gas Spring) CASRE24GASSPRPLATE 1

10 Scro ll Bracket Back P late (Gas Spring) CASRE24GASSPRINGBK 1

10a Scro ll Bracket Support Plate (Gas Spring) CASRE24GASSPRINGSUP 1

11 Top Scro ll Gasket R10480SX1X375 4.5' R10480SX1X375 5.25' R10480SX1X375 6' R10480SX1X375 6.75' R10480SX1X375 7.75'

12 Discharge Scro ll Gasket CASRE13DISGASKETSHEET  1 CASRE15DISGASKETSHEET  1 CASRE18DISGASKETSHEET  1 CASRE20DISGASKETSHEET  1 CASRE24DISGASKETSHEET  1

13 Grease Scoop CASRE13GRESCOOP 1 CASRE15GRESCOOP 1 CASRE18GRESCOOP 1 CASRE20GRESCOOP 1 CASRE24GRESCOOP 1

14 Grease Scoop Drain 7753K129 1 7753K129 1 7753K129 1 7753K129 1 7753K129 1

15 Latch P late CASRE13LATCHPLATE 1 CASRE1518LATCHPLATE 1 CASRE1518LATCHPLATE 1 CASRE2024LATCHPLATE 1 CASRE2024LATCHPLATE 1

16 Switch Support Plate* CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1

17 Scro ll Plate CASRE13SCROLLPLATE 1 CASRE15SCROLLPLATE 1 CASRE18SCROLLPLATE 1 CASRE20SCROLLPLATE 1 CASRE24SCROLLPLATE 1

18 Pivot P late A CASRE131518M TPIVPLTA 1 CASRE131518M TPIVPLTA 1 CASRE131518M TPIVPLTA 1 CASRE20M TPIVPLTA 1 CASRE24M TPIVPLTA 1

19 Pivot P late B CASRE131518M TPIVPLTB 1 CASRE131518M TPIVPLTB 1 CASRE131518M TPIVPLTB 1 CASRE20M TPIVPLTB 1 CASRE24M TPIVPLTB 1

20 Lock P late CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1

21 Belt Drive M otor Plate CASRE131518M TPLTBD 1 CASRE131518M TPLTBD 1 CASRE131518M TPLTBD 1 CASRE20M TPLTBD 1 CASRE24M TPLTBD 1

22 End Plate CASRE131518M TPLTEND 1 CASRE131518M TPLTEND 1 CASRE131518M TPLTEND 1 CASRE20M TPLTEND 1 CASRE24M TPLTEND 1

23 M otor P ivot P late CASRE13151820BDPVPT 1 CASRE13151820BDPVPT 1 CASRE13151820BDPVPT 1 CASRE13151820BDPVPT 1 CASRE24BDPVPT 1

24 M otor P ivot P late Support CASRE24BDPVPTSUP 1

25 M otor Plate Side R CASRE13M TPLTSIDR 1 CASRE15M TPLTSIDR 1 CASRE18M TPLTSIDR 1 CASRE20M TPLTSIDRBD 1 CASRE24M TPLTSIDRBD 1

25a M otor P late Side L CASRE13M TPLTSIDL 1 CASRE15M TPLTSIDL 1 CASRE18M TPLTSIDL 1 CASRE20M TPLTSIDLBD 1 CASRE24M TPLTSIDLBD 1

26 Bearing Support P late CASRE20BEARSUPPLATE 1 CASRE24BEARSUPPLATE 1

27 Bearing P late CASRE18BEARPLATE** 1 CASRE18BEARPLATE** 1 CASRE18BEARPLATE 1 CASRE20BEARPLATE 1 CASRE24BEARPLATE 1

28 Belt Drive Top P late CASRE13TOPPLATEBD 1 CASRE15TOPPLATEBD 1 CASRE18TOPPLATEBD 1 CASRE20TOPPLATEBD 1 CASRE24TOPPLATEBD 1

29 Belt Drive Lifting Handle CASRE13LIFTHANDLEBD 1 CASRE15LIFTHANDLEBD 1 CASRE18LIFTHANDLEBD 1 CASRE20LIFTHANDLEBD 1 CASRE24LIFTHANDLEBD 1

30 Bearings UCP205-16-AH-SP4 ** 2 UCP205-16-AH-SP4 ** 2 UCP205-16-AH-SP4  2 UCP205-16-AH-SP4  2 UCP205-16-AH-SP4  2

31 Bearing Shim Plate CASRE1315BDSHIM 0-3 CASRE1315BDSHIM 0-3 CASRE182024BDSHIM 0-3 CASRE182024BDSHIM 0-3 CASRE182024BDSHIM 0-3

32 Shaft F2180013CASRE-M 1** 1 F2180013CASRE-M 1** 1 F2180018CASRE 1 F2180020CASRE 1 F2180024CASRE 1

33 HP Shaft F2180020CASRE** 1 F2180015SIF** 1 F2180018CASREHP 1 F2180020CASREHP 1 F2180024CASREHP 1

34 Wheel
F8010013H-B &
H-1 Bushing**

1
F8010015H-B &
H-1 Bushing**

1
F8010018P1-BD &

P1-1 Bushing
1

F8010020P1-BD &
P1-1 Bushing

1
F8010024P1-BD &

P!-1 Bushing
1

35 HP Wheel
F8010013H-BDHP

& H-1 Bushing**
1

F8010015H-BDHP
& H-1 Bushing**

1
F8010018P1-BDHP

& P1-1 Bushing
1

F8010020P1-BDHP
& P1-1 Bushing

1
F8010024P1-BDHP

& P1-1 Bushing
1

36 M otor Cover Side Left CASRE13WM CSL 1 CASRE15WM CSL 1 CASRE18WM CSL 1 CASRE20WM CSL 1 CASRE24WM CSL 1

37 M otor Cover Side Right CASRE13WM CSR 1 CASRE15WM CSR 1 CASRE18WM CSR 1 CASRE20WM CSR 1 CASRE24WM CSR 1

38 M otor Cover Top CASRE13WM CT 1 CASRE15WM CT 1 CASRE18WM CT 1 CASRE20WM CT 1 CASRE24WM CT 1

39 Bearing Location P late CASRE18BEARLOC 2 CASRE18BEARLOC 2 CASRE18BEARLOC 2 CASRE2024BEARLOC 2 CASRE2024BEARLOC 2

40 Bearing Back Up Plate CASRE20BEARBKSUP 1 CASRE24BEARBKSUP 1

N/A

N/A

N/A

Belt Drive - Curb Mounted Utility Set - Part Information

N/A

N/A

N/A

N/A



18
16

5

14

13

12

15

1

11

2

3

17

7
6

8

10

9

4

10a

25

39

29

21
242322

40

26

25a

27

28
32

30
34

19

20

31

33

31

35

36 3738

Belt Drive - Curb Mounted - Up Blast Utility Set - 2 of 2



Direct Drive - Curb Mounted - Up Blast Utility Set - 1 of 2

* Switch Support Plate (#16) only used with old disconnect style.

Item # Description Of Parts 11DD # 13DD # 15DD # 18DD # 20DD # 24DD #

1 Base F8040013 1 F8040013 1 F8040015M 1 F8040018M 1 F8040020 1 F8040024 1

2 Spun Baffle F5020011M S 1 F5020013M USBI 1 F5020015M USBI 1 F5020018M USBI 1 F5020020M USBI 1 F5020024M USBI 1

3 Bottom Scro ll CASRE13BOTSCROLL 1 CASRE13BOTSCROLL 1 CASRE15BOTSCROLL 1 CASRE18BOTSCROLL 1 CASRE20BOTSCROLL 1 CASRE24BOTSCROLL 1

4 Top Scroll CASRE13TOPSCROLL 1 CASRE13TOPSCROLL 1 CASRE15TOPSCROLL 1 CASRE18TOPSCROLL 1 CASRE20TOPSCROLL 1 CASRE24TOPSCROLL 1

5 Wrapper CASRE13WRAPPER 1 CASRE13WRAPPER 1 CASRE15WRAPPER 1 CASRE18WRAPPER 1 CASRE20WRAPPER 1 CASRE24WRAPPER 1

6 Scroll Ring CASRE13SUPRING 1 CASRE13SUPRING 1 CASRE15SUPRING 1 CASRE18SUPRING 1 CASRE20SUPRING 1 CASRE24SUPRING 1

7 Scroll Supports A CASRE13SCROLLSUP 4 CASRE13SCROLLSUP 4 CASRE15SCROLLSUP 4 CASRE18SCROLLSUP 4 CASRE20SCROLLSUP 5 CASRE24SCROLLSUPA 4

8 Scroll Supports B CASRE24SCROLLSUPB 2

9 Scro ll Bracket P late (Gas Spring) CASRE24GASSPRPLATE 1

10 Scro ll Bracket Back P late (Gas Spring) CASRE24GASSPRINGBK 1

10a Scroll Bracket Support P late (Gas Spring) CASRE24GASSPRINGSUP 1

11 Top Scroll Gasket R10480SX1X375 4.5' R10480SX1X375 4.5' R10480SX1X375 5.25' R10480SX1X375 6' R10480SX1X375 6.75' R10480SX1X375 7.75'

12 Discharge Scroll Gasket CASRE13DISGASKETSHEET  1 CASRE13DISGASKETSHEET  1 CASRE15DISGASKETSHEET  1 CASRE18DISGASKETSHEET  1 CASRE20DISGASKETSHEET  1 CASRE24DISGASKETSHEET  1

13 Grease Scoop CASRE13GRESCOOP 1 CASRE13GRESCOOP 1 CASRE15GRESCOOP 1 CASRE18GRESCOOP 1 CASRE20GRESCOOP 1 CASRE24GRESCOOP 1

14 Grease Scoop Drain 7753K129 1 7753K129 1 7753K129 1 7753K129 1 7753K129 1 7753K129 1

15 Latch P late CASRE13LATCHPLATE 1 CASRE13LATCHPLATE 1 CASRE1518LATCHPLATE 1 CASRE1518LATCHPLATE 1 CASRE2024LATCHPLATE 1 CASRE2024LATCHPLATE 1

16 Switch Support P late* CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1 CASRESWITCHSUP 1

17 Scroll P late CASRE13SCROLLPLATE 1 CASRE13SCROLLPLATE 1 CASRE15SCROLLPLATE 1 CASRE18SCROLLPLATE 1 CASRE20SCROLLPLATE 1 CASRE24SCROLLPLATE 1

18 Pivot P late A CASRE131518M TPIVPLTA 1 CASRE131518M TPIVPLTA 1 CASRE131518M TPIVPLTA 1 CASRE131518M TPIVPLTA 1 CASRE20M TPIVPLTA 1 CASRE24M TPIVPLTA 1

19 Pivot P late B CASRE131518M TPIVPLTB 1 CASRE131518M TPIVPLTB 1 CASRE131518M TPIVPLTB 1 CASRE131518M TPIVPLTB 1 CASRE20M TPIVPLTB 1 CASRE24M TPIVPLTB 1

20 Lock P late CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1 CASRELOCKPLATE 1

21 End P late CASRE131518M TPLTEND 1 CASRE131518M TPLTEND 1 CASRE131518M TPLTEND 1 CASRE131518M TPLTEND 1 CASRE20M TPLTEND 1 CASRE24M TPLTEND 1

22 Direct Drive M otor Plate CASRE131518M TPLTDD 1 CASRE131518M TPLTDD 1 CASRE131518M TPLTDD 1 CASRE131518M TPLTDD 1 CASRE20M TPLTDD 1 CASRE24M TPLTDD 1

23 M otor P late Side R CASRE13M TPLTSIDR 1 CASRE13M TPLTSIDR 1 CASRE15M TPLTSIDR 1 CASRE18M TPLTSIDR 1 CASRE20M TPLTSIDRDD 1 CASRE24M TPLTSIDRDD 1

23a M otor Plate Side L CASRE13M TPLTSIDLDD 1 CASRE13M TPLTSIDLDD 1 CASRE15M TPLTSIDLDD 1 CASRE18M TPLTSIDLDD 1 CASRE20M TPLTSIDLDD 1 CASRE24M TPLTSIDLDD 1

24 Bearing / Direct Drive Support P late CASRE24BEARSUPPLATE 1

25 Direct Drive Top Plate CASRE13TOPPLATEDD 1 CASRE13TOPPLATEDD 1 CASRE15TOPPLATEDD 1 CASRE18TOPPLATEDD 1 CASRE20TOPPLATEDD 1 CASRE24TOPPLATEDD 1

26 Direct Drive Seal CASRE131518SEALDD 1 CASRE131518SEALDD 1 CASRE131518SEALDD 1 CASRE131518SEALDD 1 CASRE20SEALDD 1 CASRE24SEALDD 1

27 Direct Drive Lifting Handle CASRE13LIFTHANDLEDD 1 CASRE13LIFTHANDLEDD 1 CASRE15LIFTHANDLEDD 1 CASRE18LIFTHANDLEDD 1 CASRE20LIFTHANDLEDD 1 CASRE24LIFTHANDLEDD 1

28 Direct Drive M oto r Shim Plate CASRE131518DDSHIM 0-3 CASRE131518DDSHIM 0-3 CASRE131518DDSHIM 0-3 CASRE131518DDSHIM 0-3 CASRE20DDSHIM 0-3 CASRE24DDSHIM 0-3

29 Wheel 
F8010011H-B & 
M otor Bushing

1
F8010013H-B &
M otor Bushing

1
F8010015H-B &
M otor Bushing

1
F8010018P1-B &
M otor Bushing

1
F8010020P1-B &
M otor Bushing

1
F8010024P1-B &
M otor Bushing

1

30 M otor Cover Side Left CASRE13WM CSLDD 1 CASRE13WM CSLDD 1 CASRE15WM CSLDD 1 CASRE18WM CSLDD 1 CASRE20M TCOVSIDDD 1 CASRE24M TCOVSIDDD 1

31 M otor Cover Side Right CASRE13WM CSRDD 1 CASRE13WM CSRDD 1 CASRE15WM CSRDD 1 CASRE18WM CSRDD 1

32 M otor Cover Top CASRE13WM CTDD 1 CASRE13WM CTDD 1 CASRE15WM CTDD 1 CASRE18WM CTDD 1
CASRE24M TCOVTPDD 11CASRE20M TCOVTPDD

Direct Drive - Curb Mounted Utility Set - Part Information

N/A

N/A

N/A

N/A

N/A



32

30

31

32

29

24

25

23

21

20

26

1927

28

22

23a
16

112 2

14

15

11 6 7 10 9 18 17

13

3

5

4

8

10a

Direct Drive - Curb Mounted - Up Blast Utility Set - 2 of 2

30

31



Hardware - Curb Mounted - Up Blast Utility Set - 1 of 2

Item # Part Number / AX Number Description Of Part 11 - DD # 13 - BD # 13 - DD # 15 - BD/BDHP # 15 - DD # 18 - BD/BDHP # 18 - DD # 20 - BD/BDHP # 20 - DD # 24 - BD/BDHP # 24 - DD #

1 174930 / A0021178 1/2" - 13 x 15" Bol t Grade 5 Zinc Plate N/A N/A N/A N/A N/A N/A N/A 1 1 N/A N/A

1 174932 / A0021181 1/2" - 13 x 18" Bol t Grade 5 Zinc Plate N/A N/A N/A N/A N/A N/A N/A N/A N/A 1 1

1 91257A165 / A0021182 1/2" - 13 x 11" Bol t Grade 5 Zinc Plate 1 1 1 1 1 1 1 N/A N/A N/A N/A

2 91786A15 / A0021183 1/2" Bronze Sleeve Bushing 2 2 2 2 2 2 2 2 2 2 2

3 97135A250 / A0021410 1/2" Lock Nut 1 1 1 1 1 1 1 1 1 5 1

3 97135A230 / A0021409 3/8" Lock Nut N/A 4 N/A 4 N/A 4 N/A 6 2 2 2

4 92620A716 / A0021405 1/2" - 13 X 1 1/2" Grade 8 Bol t N/A N/A N/A N/A N/A N/A N/A N/A N/A 2 N/A

4 92620A628 / A0021404 3/8" - 16 X 1 1/2" Grade 8 Bol t N/A 2 N/A 2 N/A 2 N/A 2 N/A N/A N/A

5 92620A729 / A0021184 1/2" - 13 x 5 Grade 8 Bol t N/A N/A N/A N/A N/A N/A N/A N/A N/A 2 N/A

5 92620A642 / A0021529 3/8" - 16 x 5 Grade 8 Bol t N/A 2 N/A 2 N/A 2 N/A 2 N/A N/A N/A

6 93484A752 / A0021408 3/8" - 16 Rivs ert N/A N/A N/A N/A N/A 1 1 3 3 3 3

6a 93484A711 / A0021407 1/4" - 20 Rivs ert 1 1 1 1 1 N/A N/A N/A N/A N/A N/A

7 1061T78 / A0021169 High Temp Shaft Grommet 3/4" Shaft N/A 1 N/A 1 N/A N/A N/A N/A N/A N/A N/A

7 1061T81 / A0021170 High Temp Shaft Grommet 1" Shaft N/A N/A N/A N/A N/A 1 N/A 1 N/A 1 N/A

8 91510A153 / A0021399 1/4 - 20 x 3/4" Wing Bol t Zinc Pla te 6 6 6 6 6 6 6 6 6 6 6

9 800025 / A0005678 3/8" - 16 x 1 1/2" Whiz Bol t N/A 4 N/A 4 N/A 4 N/A 4 N/A 4 N/A

10 800032 / A0005688 3/8" Whiz Nut N/A 8 N/A 8 N/A 8 N/A 10 2 6 2

11 800043 / A0005703 5/16" - 18 X 1 1/2" Whiz Bolt 4 4 4 4 4 4 4 4 4 4 4

12 800033 / A0004689 5/16" - 18 Whiz Nut 4 4 4 4 4 4 4 4 4 4 4

13 0120763.0800 / A0031100 1/4" - 20 x 1" Self Al igning Whiz Bolt 13 13 13 13 13 14 14 14 14 14 14

14 800034 / A0005690 1/4" - 20 Whiz Nut 21 21 21 21 21 24 24 24 24 24 24

15 800075 / 0156122 3/16" Pop Rivet 44 54 44 54 44 54 44 52 44 54 46

16 9297RH-32 / A0021406 Spring Pin Lock 1 1 1 1 1 1 1 1 1 1 1

17 7753K129 / A0021396 2" X 2" Dra in 1 1 1 1 1 1 1 1 1 1 1

18 K5-2858-07 / A0021411 Latch 1 1 1 1 1 1 1 1 1 1 1

21 SSPI-08-06-RIVET / A0022589 SSPI - 08 - 06 "Q" Rivet - 1/4" 81 77 81 79 83 77 81 98 90 119 107

22 96029-GASSPRINGCLIP / A0021174 900BA6B0 Bracket With Pin & Cl ip N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A 2

23 AF551-098-GASSPRING / A0021172 B1B1F55-150-412/1170N Gas Spring N/A N/A N/A N/A N/A N/A N/A N/A N/A N/A 1

24 1319 / A0003352 View Port N/A 1 N/A 1 N/A 1 N/A 1 N/A 1 N/A

25 90096A583 / A0021426 5/16 - 18 x 1" Threading Screw 4 4 4 4 4 4 4 4 4 4 4

26 10325757 / A0026717 1/4"-20 x 2"L One End Threaded Stud 1 1 1 1 1 N/A N/A N/A N/A N/A N/A

26 10325756 / A0026718 3/8"-16 x 2"L One End Threaded Stud N/A N/A N/A N/A N/A 1 1 1 1 1 1

27 10325755/ A0026937 3/8"-16 x 1-7/8"L Two Ended Threaded Stud N/A N/A N/A N/A N/A N/A N/A 2 2 2 2

28 11626-03227/ A0026241 1/4"-20 Cage Nut used in 12 Ga . 6 6 6 6 6 6 6 6 6 6 6

Curb Mounted Utility Set - Hardware - Part Information



95

4

3

8

2

14

20

3

7

13

10

21

17

2628

28
6a

6

22

23

27

16

3

1

5

310

8

9 12 11

21 25

25

21

21

18

8 2121

15

24

Hardware - Curb Mounted - Up Blast Utility Set - 2 of 2



30 Amp Disconnect
P/N: AHDS30

CASREDISARMB13-20

CASREDISARMA13-20

CASREDISARMF13-20

CASREDISARMB24

CASREDISARMA24

CASREDISARMF24

CASREDISARM13-20: Used on CASRE11-20

CASREDISARM24: Used on CASRE24

Disconnect Switch - Curb Mounted - Up Blast Utility Set

turned ON or 

Switch.
Disconnect

Power PackOFF when the 
fan is tilted down.

Grease Scoop. Fan Scroll.

Lock.
Power Pack

Switch May be 

Alignment Pin.

3/8" Nuts 
Are Threaded
Onto Studs

Motor Cover.

Alignment 
Remains In

3/8" Nuts 

Place

powerpack is tilted down.
turned back on until the 

Assembly.
Disconnect Arm 

Power Pack

turned off and cannot be 

Up Position.
Locked In The

Are Removed

When the powerpack
is tilted up, the switch is 

Power Pack

Power Pack
Lock Open

60 Amp Disconnect
P/N: AHDS60



Disconnect Parts List

Size Motor Cover Assembly Retro Template Disconnect Disconnect Arm Assembly

11DD CASRE13WMC-DD CASREDISARMRETRO13 AHDS30 CASREDISARM13-20

13BD CASRE13WMC-BD CASREDISARMRETRO13 AHDS30 CASREDISARM13-20

13DD CASRE13WMC-DD CASREDISARMRETRO13 AHDS30 CASREDISARM13-20

15BD CASRE15WMC-BD CASREDISARMRETRO151820 AHDS30 CASREDISARM13-20

15DD CASRE15WMC-DD CASREDISARMRETRO151820 AHDS30 CASREDISARM13-20

18BD CASRE18WMC-BD CASREDISARMRETRO151820 AHDS30 CASREDISARM13-20

18DD CASRE18WMC-DD CASREDISARMRETRO151820 AHDS30 CASREDISARM13-20

20BD CASRE20WMC-BD CASREDISARMRETRO151820 AHDS30 CASREDISARM13-20

20DD CASRE20WMC-BD CASREDISARMRETRO151820 AHDS30 CASREDISARM13-20

24BD CASRE24WMC-BD CASREDISARMRETRO24 AHDS60 CASREDISARM24

24DD CASRE24WMC-BD CASREDISARMRETRO24 AHDS60 CASREDISARM24

Disconnect Part #s



Disconnect Kit Hardware

1

2,3

1

1

1

Item # Part Number / AX Number Description Of Pa rt 11 - DD # 13 - BD # 13 - DD # 15 - BD/BDHP # 15 - DD # 18 - BD/BDHP # 18 - DD # 20 - BD/BDHP # 20 - DD # 24 - BD/BDHP # 24 - DD #

1 SSPI-08-06-RIVET / A0022589 SSPI 1/4" Structural Rivet 13 13 13 13 13 13 13 13 13 17 17

2 Included w/ AHDS Disconnect Disconnect Screw 10-32 X 5/8" N/A N/A N/A 4 4 4 4 4 4 4 N/A

3 90272A833/ A0026557 Disconnect Screw 10-32 X 1" 4 4 4 N/A N/A N/A N/A N/A N/A N/A 4

Disconnect Kit - Hardware - Part Information



Rain Cap Option - Up Blast Utility Set

DRILLING SCREW.
#1/4 - 14 X 1-1/4" SELF

1

2

4

3

5

GASKET.
R10480-S SOFT CLOSED CELL
R10480SX1X375

800023B

SEAL ALL OPEN
SEAMS USING 

3M FIRE BARRIER
2000 PLUS.

Size

1 Rain Cap Top CASRE13RAINCAPTOP 1 CASRE13RAINCAPTOP 1 CASRE15RAINCAPTOP 1 CASRE18RAINCAPTOP 1 CASRE20RAINCAPTOP 1 CASRE24RAINCAPTOP 1

2 Rain Cap Front Support CASRERNCAPFTSUPSM 2 CASRERNCAPFTSUPSM 2 CASRERNCAPFTSUPM D 2 CASRERNCAPFTSUPLG 2 CASRERNCAPFTSUPLG 2 CASRERNCAPFTSUPLG 2

3 Rain Cap Back Support CASRERNCAPBKSUPSM 2 CASRERNCAPBKSUPSM 2 CASRERNCAPBKSUPSM 2 CASRERNCAPBKSUPM D 2 CASRERNCAPBKSUPM D 2 CASRERNCAPBKSUPM D 2

4 Rain Cap Housing A CASRE13RAINCAPHA 1 CASRE13RAINCAPHA 1 CASRE15RAINCAPHA 1 CASRE18RAINCAPHA 1 CASRE20RAINCAPHA 1 CASRE24RAINCAPHA 1

5 Rain Cap Housing B CASRE13RAINCAPHB 1 CASRE13RAINCAPHB 1 CASRE15RAINCAPHB 1 CASRE18RAINCAPHB 1 CASRE20RAINCAPHB 1 CASRE24RAINCAPHB 1

2411 13 15 18 20

Utility Set Option - Rain Cap - Part Information

Size Part Number Description

11 RE13RAINCAPASSY RE13 - RAIN CAP ASSEM BLY OPTION

13 RE13RAINCAPASSY RE13 - RAIN CAP ASSEM BLY OPTION

15 RE15RAINCAPASSY RE15 - RAIN CAP ASSEM BLY OPTION

18 RE18RAINCAPASSY RE18 - RAIN CAP ASSEM BLY OPTION

20 RE20RAINCAPASSY RE20 - RAIN CAP ASSEM BLY OPTION

24 RE24RAINCAPASSY RE24 - RAIN CAP ASSEM BLY OPTION

Utility Set Option - Rain Cap - Assembly



ONCE HEIGHT HAS 
BEEN SET SEAL WITH 

SILICONE BEFORE
INSTALLING SCREWS.

(PLANT INSTALL)

 SET HEIGHT 

3/16" RIVET.
0156122

1

2

3

#1/4 - 14 X 1-1/4" SELF

4

GASKET.
R10480-S SOFT CLOSED CELL
R10480SX1X375

DRILLING SCREW.
#1/4 - 14 X 1-1/4" SELF

SEAMS USING 
SEAL ALL OPEN

800023B

800023B

2000 PLUS.
3M FIRE BARRIER

RUBBER WASHER.
DRILLING SCREW WITH

ONCE HEIGHT HAS 
BEEN SET SEAL WITH 

SILICONE BEFORE
INSTALLING SCREWS.

(PLANT INSTALL)

Extension Option - Up Blast Utility Set

(PLANT INSTALL)

(FIELD INSTALL)

(FIELD INSTALL)

(FIELD INSTALL)

(PLANT INSTALL)

Size

1 Extension A CASRE13EXTA 1 CASRE13EXTA 1 CASRE15EXTA 1 CASRE18EXTA 1 CASRE20EXTA 1 CASRE24EXTA 1

2 Extension B CASRE13EXTB 1 CASRE13EXTB 1 CASRE15EXTB 1 CASRE18EXTB 1 CASRE20EXTB 1 CASRE24EXTB 1

3 Adjustable Extension A CASRE13ADJEXTA 1 CASRE13ADJEXTA 1 CASRE15ADJEXTA 1 CASRE18ADJEXTA 1 CASRE20ADJEXTA 1 CASRE24ADJEXTA 1

4 Adjustable Extension B CASRE13ADJEXTB 1 CASRE13ADJEXTB 1 CASRE15ADJEXTB 1 CASRE18ADJEXTB 1 CASRE20ADJEXTB 1 CASRE24ADJEXTB 1

Utility Set Option - Extension - Part Information
2411 13 15 18 20



9

On Direct Drive Fans.
Item # 15 - Not Used

3

Direct Drive Fans.
Item # 9 - Not Used On

Direct Drive Fans.
Item # 13 - Not Used On

13

Label Locations - Curb Mounted - Up Blast Utility Set

Item # 12 - Used On
All Fans With 3 Phase
Motors Only.

3

1

4

15

12

17
11

7

14

Item # Label Description Quantity
1 Name Brand Label 1
3 ETL Label 2
4 AMCA Air & Sound 1
5 QC Passed Label 1
7 Rotation Label CCW 1
9 Belt Size Label 1

11 Loose Items Label 1
12 ATTENTION ! VFD Label 1
13 Bearing Grease Label 1
14 Disconnect Switch Label 1
15 View Port Label 1
16 Turn Disconnect Switch Off Before Lifting 1
17 Lifting Locations Under Motor Cover Label 1

Labels - Curb Mounted Utility Set



VFD Mounting plate gets installed 
over top power pack assembly 
using 1/4-20 bolts, cage nuts, and 
sheet metal screws 

VFD and Line Reactor gets mounted 
to CASREXXDDVFDMT plate with self 
tapping sheet metal screws 

Wiring routes from disconnect 
up through VFD plate to line 
reactor or VFD, then back down 
through VFD plate to motor 

VFD Mount Option - Up Blast Utility Set

VFD Mounting Instructions
Run SO cord from back of disconnect up through VFD plate using conduit connectors on both ends.1.
Run SO cord from motor up through VFD plate using a 7/8" snap bushing.2.
Install VFD plate using 1/4-20 bolts, cage nuts, and sheet metal screws.3.
Install VFD and line reactor on top of VFD plate using sheet metal screws.4.
If using a line reactor, run wires from disconnect to line reactor. Run SO cord from line reactor to VFD 5.
using conduit connector.
Connect SO cord from the motor to the VFD using conduit connector.6.



Install Junction box and transformer 
using sheet metal screws.

ECM Installation - Up Blast Utility Set

ECM Installation Instructions
Install nuts on motor face bolts to act as a spacer between motor face and adapter plate.1.
Install motor on motor adapter base plate using nuts on the motor through bolts.2.
Install VFD mounting plate with cage nuts.3.
Bolt 48 frame adapter to the motor plate using 3/8" hardware.4.
Install the wheel on the motor and adjust the height of the wheel to overlap the inlet by 1/4". Tighten the bolts on the adapter 5.
plate to secure the motor/ wheel.
Install junction box and transformer on VFD plate using sheet metal screws in locations shown above.6.
Run SO cord from back of disconnect up through VFD plate hole directly into the bottom of the junction box using conduit 7.
connector.
Run ECM harness from motor up through VFD mount using 7/8" snap bushing.8.
Install VFD plate to top of power pack using 1/4-20 bolts, cage nuts, and sheet metal screws.9.
Connect ECM harness to transformer and run to junction box using 7/8" snap bushing.10.
Install the controller on the junction box.11.



1 " 2

" 4 3 3

 3

DRILL HOLE

1 1
8 "

QUICK SEAL 

INSTALLED INSIDE FAN SCROLL

INSTALLED OUTSIDE 
FAN SCROLL

PN CCB-FS / AX A0000549
WATER TIGHT J-BOX COVER

PN IHD3-1 / AX A0005742
WATER TIGHT J-BOX

600°: PN 12-H28021-005-0T-600 / AX A0031513

QUICK SEAL NUT

QUICK SEAL LOCK WASHER

QUICK SEAL GASKET 

360°: PN 12-F28021-005360 / AX A0004331

PN 171 / AX A0003372

FIRESTAT

INSTALL 3M FIRE BARRIER BETWEEN 
GASKET AND INSIDE SURFACE OF SCROLL

Fire Stat Installation - Up Blast Utility Set

Fire Stat Assembly Instructions:

Drill a pilot hole in the scroll 3 1/2" from the edge and 3 3/4" from the discharge flange.1.
Cut a 1-1/8" hole through the scroll at the pilot hole location using a hole saw.2.
De-burr the hole.3.
Install the Quick Seal, Firestat, and Water Tight J-Box as shown above.4.


